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flpousBonwTeltb: HRKOTHSTLEKHA 32RO CTantHLIX TpYE "IOTUCT™ (Yrpauya)
Producer: Nikopol steel pipe plant YUTIST, CJSCo {Ukraine)

56, wp. TpyGrvxos
. Hykonone

586, Trubnikov av.,
Nikopol citv,
Dniepropetrovsk region,
Ukraine, p.o. ind. 53201
fax:+33-0562-25062
WWW.STEELPROM.COM

5L-0537

® 6

07-202-1326-WP-0650/10

CEPTUOUKAT APMEMOYHEIX KCOKTAHUY / CERTIFICATE OF CHECK TESTS Ne
B cooTBeTcTBUM C / in acc. with EN 10204/3.1B

587-8 oridd. 08.11.201

0

Bua rpys. mecr nakeTs! pysonosnyuaresb Kowrpakr Ne
Type of cargo places bundies Consigniee American Piping Products, lnc. Contract No 3
AgroMoBune N Kor-80 rpys MecT Crpana HasHavYeHusa Bara
Teuck No Q-ty of packages 17 Destination country UsSA Date 20.05.2010
HaumeroBanue nPogyKLmm Cranpapr Hepaspyuwaioume Mapka cranu Tepmoobpabotka / heat treatment
Description of goods Standard MCTILITAHUA 1poRaeHs! Steel grade ] C NPOKATHOrO Harpesa
TPYOui CTanbHesie DecwosHsie ASTM/ASME A/ SA 53A after rolling heating
seamiess steel pipes /SA106/A/SA 333/ APl 5L NDE Gr.B/ Gré YposeKb TeXHUMECKoW XapakTepucTuru PSL 1

Level of technical characteristic PSL 1

et

[ononHuresibabie TpeboBarus: cormacHo Kontpakra Ne 3 or 20.05.2010 Mapxkmposka: comacho Kowrpakra Ne 3 ot 20,05.2010
Additiona irements: according to Contract No 3 dd. 20.05.2010 Marking: according to Confract No 3 dd. 20.05.2010
r "
z . Hapyxubili guameTp{mm} X pasMep X TonmwuHa ) :
Nz sapoacxkait . -4 @ Cnocof Kon-go Kost-80 Kon-8o | Kom-so, { Kon-so
g Ne nnasxm TOMWMHE CTEHKN(MM) X | Cresiv (JIo%M) x anuka ' | Ne mecra
| nepom wy .u.nmua(mm)( ) (A(‘;) y'r)) an § % § waroTosnerus | Bpyvro,T | Herro,t | dyros | mewpos | wmyk
= = : .

£l Lotrumber | Heato Outer diameter (mm) X SXWT.(nchyx | & S| Methodor | MY | QM | ouanity | Quantity,| PCS of | oo e
g W T. {mm) x Length (mm) Length (foot) ) manufacture M.:r o;s M ;rois of feet meters pipes

1 01792 16163 33,4x4,55x6400 Tx%0 17921 8C ~  ropaedjhotfin. 1,295 1280 125983 384,00 60 2
2 01782/3 16163 33,4%4,55x6400 1"x0,179"x21" 80 ~  rop.aed.Jhot fin. 1,305 1,300 1259,83 384,00 60 53
3 01793 16163 33.4x4,55x6400 1%0,179"x21 80 ~  rop.aed./hot fin. 1,310 1,300 126983 384,00 60 585
4 Q179371 16163 23,4x4,55x6400 1"x0,179"x21" 30 - rop.aed./hot fin. 1310 1.300 125883 384,00 60 48
5 0179172 23752 32.4%4,55x6400 1"%0,179"x21" 30 -~  roppedhot fin. 1,285 1.300 1259,83 384,00 g0 . 3
6 0t791/4 23752 2 4x4,55%6400 1"x0,179"x21' 80 ~  rop.pedshot fin. 1,295 1.280 1280,82 390,40 80 4
7 017951 23752 33,6x4,55x6400 1"x0,179"x21" 3G - rop.ped./hot fin. 1,320 1.280 1258,83 384,00 80 49
8 01795/2 23752 33.4%4,55x6400 1"%0,179"x 21" a2 «  rop.ped.thot fin. 1,325 1.320 1258,83 384,00 60 54
S 0178513 23782 33,4%4,56x6400 1™x0,179 %2t R - rop.gedshot fin. 1,325 1.320 1259,83 384,00 60 56
10 01796 23752 23,4x4 55x6400 1"x0,178"x21" e ~ rop.ped.motfing 1,315 1.310 125983 384,00 60 50
11 01786/1 23752 23,4%4,55x6400 1"x0,179"x2 V' e ~  rop.aed./hot fin, 1,290 1.289 1259,83 384,00 80 18
12 017986/3 23752 '-3,4%4,55x6400 1"%0,1 79" %2+ g ~  rop.ged./hot fin. 1,275 1270 1259.83 384,00 60 1€
i3 01796/4 23752 " 3.4x4 55x6400 1°%0,179"x2 * - rop.aedJhot fin. 1,285 +.2%3 1259.83 384,00 60 12
14 01797 2375% + 3 44 55x6400 1"x0,479"5%" - rop.zech.dhot fin, 1,285 R 258.83 384,00 80 52
15 0179711 23752 -3 24 55%6400 1%0,1 78y + - rop.aedJhot fin. 1,295 I 125083 384,00 80 18
1% 017972 23752 % dxa 556400 10,178 - ropaed.hot fin, 1,285 RS 1255.83 384,00 60 LY
17 01787/4 237582 . 4x%2,55x6400 1"x0,178" x> - rop.aed.Jhot fin 1,285 C e 1259.53 384.00 60 17

- wrorfGrand total (17) 22,088 2 ¥ I1438,10 6534,40 1020
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l_c:r CEPTUGUKAT [IPUEMOYHEIX UCNLITAHWA / CERTIFICATE OF CHECK TESTS Ne 587-B

PE3YNIbTATLI UCTILITAHUMA / TEST RESULTS

NA—— XUMUGECKAR COCTaB TPYGHOWN SaroToBKiA / Chemmical compositon of pipe billet CE=RCA AN (RO %C0r%Nior
i Maccosan gons enementos,% Element fraction of total mass, % (BCH%MoPAVYS  1%Ni+%V Nb+V | Nb+v+Ti
Heat No c Si Mn S P Cr Ni Cu | Mo [ v [ NB L TP
16163 021 020 044 0,012 0,006 Q.05 0,03 0,07 0,009 0,002 0,001 G005 0,34 0,16 0,003 0,008
23752 021 0,22 041 0015 0012 0,17 0,10 0,14 0,002 0,003 0,001 0,005 045 0.42 0,004 0,008
Ne nnasku XuMueckni CocTas roToBOoW NpogyKumm / Chemical composition of finished material CE=%C+%Mn/6+ %Cer+%Cu+ %Mo+
Maccosas fons snemMexTos, % Element fraction of total mass, % (%Cr+%Mo+%VYE  I%NH%Y Nb+V | Nb+v+Ti
Heat No C Si Mn S P Cr | Ni | Cu | Mo § V | Nb | Ti
16163 0,18 0,21 0,43 0,005 0,012 0,17 0,11 0,14 0,009 0,002 0,001 0,001 2,43 ] 0,42 0,003 0,004
23752 021 020. 048 0,012 0,007 0,06 0,04 0,07 0,002 0,003 0,001 0,001 0,35 0,17 0,004 0,005
i
i
i
|
: Flo. 1 Jluctor :
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‘_(‘J_ CEPTUOUKAT NPUEMOYHbLIX UCNILITAHUM / CERTIFICATE OF CHECK TESTS Ne
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Howmep Mexarmueckme caoiicrea / Mechanical properties Wemwiranme #a yaap no Wapns, obpastss cV- Teuneparypa nonsran
o F? v paspaou
= agp’?m‘fw Tpeaen movHOCTs MpeenTenpeci | v e ogation Chpy impact test, V-notch Test tempersiure
@
= N:':;a;? Tensile strength, Rm Yield strength, Rp Pve— R TIART)
E ofipasuia,
. ™™ cpepee c°
Set for testing MP3 PS8! MPa PSi A% amen 1 2 3 average
size, mm
1 01792 18163 522 75500 348 50500 34 10x3,33 110 16 10 12,0 -50°
522 75500 348 50500 34
2 01782/3 16163 502 73000 308 44800 34 10x3,33 10 13 13 12.0 -5Q°
502 73000 308 44700 33
3 01793 16163 479 88500 290 42000 30 10x3,33 10 10 10 10,0 ~50°
483 70000 300 43500 34
4 017931 16163 485 70500 311 45100 34 104333 ™ 10 10 10,3 -50°
492 71500 314 45500 34
5 0179172 23752 538 78000 388 56500 3B 10x3,33 1@ 23 23 21,7 -50°
538 78000 388 56500 36
6 01791/4 23752 507 73500 338 48000 33 103,33 18 18 18 18,0 -50°
523 76000 326 47300 34
7 0179511 23752 474 68500 280 40600 32 10x3,33 23 23 22 227 -50°
489 72500 288 41800 32 '
8 0179572 23752 516 75000 334 48400 39 10x3,33 13 13 34 13,3 -50¢
481 71000 285 42800 33
9 01795/3 23752 485 70500 284 41200 34 10x3,33 12 16 13 13.7 -50°
473 68500 271 38300 33
10 01796 23752 508 75500 335 48600 34 10x3,33 24 27 27 250 ~50°
£22 71500 288 41800 34
11 0179671 23752 5Q0 72500 358 52000 1 10x3,33 12 11 16 30 -50°
318 75000 361 52500 38
. 12 01796/3 23782 473 69500 318 48300 35 10x3,33 12 12 15 124 -50°
i £73 89500 318 46300 33
! 13 01796/4 23752 <&3 72000 354 51500 5 10x3,33 28 26 29 277 -50°
1 -2 72000 354 51500 L)
: 14 01797 3IVEL L 74000 329 47700 3 10x3,33 18 20 24 2% 3 -50°
i $°T 73500 341 49400
H I3 0178711 7iTe 75000 309 44800 K 10x3,33 20 17 18 B2 -50°
: 75500 340 49300
! 18 0178712 R, 73500 283 42500 10x3,33 10 11 e -50°
: 71500 280 42100 .
W7 01797/4 R 73000 348 50000 10%x3,33 24 24 27 ¢ -50°
75500 350 51000 fner Nucros
. _ Sheet 3 Sheets 4




| (__ CEPTUSNKAT NPMEMOYHBIX UCNBITAHUMA / CERTIFICATE OF CRECK TESTS Ne  587-B

Moumeuanne: Opaep / Order PO: H 10842
Note: MpoBafeH HepasPyLUBIOUMK BMXPETOKOBOK KOHTPONL NO MeToauke E 308 - yAoaneTBopMTerbHO.
Nondestructive eddy-current test are carried out as per technique E 309 - satisfactorily.
MaKcUMansHaR TeepaccTs He npesstiaet 22HRC B cooteetctaum ¢ NACE MR 0175,
Maximum hardness does not exceed 22HRC in acc. with NACE MR 0175.
[poseaeHs! rugponcRbTanms npy paenes 2500 PS| npogormitenshRocTs THAPOCTETHHeCKUX WCTIHITAHMA 7CeK -y ROBNETBOPUTENBHO
Hydrostatic tests are performed with pressure 2500 PSI, duration of hydrostatic testing 7 sec.-satisfactorily.
HomMVHANEHBIA PAIMEp NPOSORLHOrG NOSOCCBOro o0pasua Ans UCTIBITAHUA Ha PacTKeHWUe!
Wupuna, mm; 19,0£0,7
Pacuetkas pnuHa,mm: 50
Nominal size of longitudinal strip specimen for tension test
Width, mm: 19,0 0,7
Calculated length, mm: 50
Donyck no pnuue: - 0/+ 100 mm
Length folerance: - 0/+ 100 om
TpyObl UCTibTaHbl HA CANIOWMBaHNE - YAOBNETBOPUTEALHO.
Pipes are tested with flatening test - satisfactorily,
TpyBul ucneTatibl Ha 3armb - ya0BneTBOpUTENLHO.
Pipes are tested with bend test - satisfactorily.
KoHUbl TpyS npamootpesaHble, 3asvieHHbie OT 3ayceHin.
Pipe ends are straight, protecied from burrs.
Marepuan He COAePHUT PTYTb.
No mercury contamination.
Ha Tpy6ax He npousBOAMALS PeMOKT cnocobom Hasap.
Pipes are not repaired by welding-on orocess.

KOHUb! TPYS 3aLLMLIEHE NONM3TUNEHOBBIMI NPOGKaMU. o

The ends of pipes are protected witn polyethylene caps. VA

HapyxHan NoBepXHOCTL TPYE NOKPsIT2 roYHT-3Mankio "AKPOKOP™ 8 gga cnos. . £ L ‘:‘,

The outside surface of pipes is coveres with priming-enamel "AKROKOR" in tw izyers P \,é

fiposeaer 100% BUIyanbHb Ka-4T2rSe ¥ KOHTPONMb [ROMETPUMECKUX NEPaMeTPos - yACSNeTBOPUTENBHO. ,:’/C‘" 22 ’af_‘?\t\

100% visual control and ¢dniroi oifzespewic sizes is effected - satisfactorily. ,»*,“—"%‘/{ ~ . _‘\%y\
b £ . 9 T, "

CepmvchuxaTop Crapwini KOHTGORz < WA TEP OTRENa TeXHUYECKOro K T \E
Prepared by Senior control fures~~ ¢ .aity control department -
i. N\ \
Sy iy 4 £ .
£ 32\: 5 "0 - kf
OcBUOeTeNbC™ Ané .- = “hRTOM S
Witnessed by ¢ri- *
Nuer Tt i
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